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EASYBUILD BVBA 

ONDERNEMERSSTRAAT 11 2500 LIER, BELGIUM 

 
 
The following sample(s) was / were submitted and identified on behalf of the client as: 

Sample Description EASYCUBES: FLOORTILE + COVER 

Sample Receiving Date MAY 16, 2017 

Test Performing Date MAY 16, 2017 TO MAY 26, 2017 

 

Concentrated Load (in accordance with SJ/T 10796-2001) 
Test(s) Requested 

Limited Concentrated Load (in accordance with SJ/T 10796-2001) 

Test(s) Result For further details, please refer to the following page(s) 

 

 
Signed for and on behalf of 
SGS-CSTC Co., Ltd. Anji Branch 

 
______________________ 
David Fan 
Approved Signatory 
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Test Conducted: SJ/T 10796-2001 General specification for raised access floors for electrostatic  
protection 

 
Test Conditioning: 

Temperature Relative humidity 
Standard atmosphere 

15 °C ~ 35 °C 45% ~ 75% 

 
 
1. Concentrated Load  
 
Test Method: 

Apply a concentrated load on the center of top surface via the 5 cm×5 cm load pad, record the deflection under 
the specified load. Unload to preload of 245 N and record the permanent deformation of center point. 
 
Test Result: 

Load Deflection Load Deflection Load Deflection Permanent deformation 

25kg 1.16 mm 205kg 2.66 mm 385kg 3.88 mm 

45kg 1.42 mm 225kg 2.81 mm 405kg 4.01 mm 

65kg 1.56 mm 245kg 2.95 mm 425kg 4.15 mm 

85kg 1.71 mm 265kg 3.11 mm 445kg 4.25 mm 

105kg 1.87 mm 285kg 3.24 mm 465kg 4.32 mm 

125kg 2.04 mm 305kg 3.39 mm 485kg 4.38 mm 

145kg 2.18 mm 325kg 3.51 mm 500kg 4.44 mm 

165kg 2.34 mm 345kg 3.64 mm / / 

185kg 2.51 mm 365kg 3.76 mm / / 

0.13 mm 

 
 
2. Limited Concentrated Load 
 
Test Method: 

Apply a concentrated load on the center of top surface via the 5 cm×5 cm load pad until the sample damaged. 
Record the load. 
 
Test Result: 

Test Item Test Result 

Limited load 1771 kg 
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Photo Appendix 

 

 
Sample as received - View 1 

 

 
Sample as received - View 2 

 

 
Sample as received - View 2 

 Blank 

 

SGS authenticate the photo on original report only 

***End of Report*** 
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